For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

For Serial Nos.
440,000 & Higher

®

. INC.

PARTS MANUAL

TURF TRACER HP

CONGRATULATIONS on the purchase of your new Exmark mower. This product has been carefully designed and manufactured to give you a
maximum amount of dependability and years of trouble-free operation. If additional information is needed, or should you require trained mechanic
service, contact your authorized Exmark equipment dealer or distributor. If you need to order replacement parts from your dealer, always give the
model number and serial number of your mower as well as the part number, description and quantity of the part needed.

The Serial No. plate is located next to the fuel tank on the top left hand side of the fuel tank support. For ease of ordering and reference, we
suggest that you record the information requested in the following identification table.

Engine Model No. and Spec. No. (Code)
Place Model No. and Serial No. Label Here
(Included in Literature Pack)

or Fill in Below Engine Serial No. (E/No)

Model No.

Date Purchased

Serial No.

Part No. 103-4870

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS® PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at the
time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus® shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as requested
by dealer, same day, overnight UPS Distributor bills dealer
for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six
(6) line items or less.

4, If order is received by 3:00 p.m. central time, Exmark ships
part(s) direct to dealer or customer, as requested by distributor, same day, overnight UPS Exmark bills the distributor
for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrive in accordance to
the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.
B. If the part does not arrive overnight due to:

1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus® order to
Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and Exmark
pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. Parts Plus service is available only in
the contiguous United States. UPS has initiated a Saturday delivery program to many areas of the continental United States
and can be requested for an overnight shipment on Friday to be delivered Saturday. The next day air charge, plus the Saturday
delivery fee will be the responsibility of the purchaser. Exmark Mfg. will assume no responsibility for Saturday delivery
shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark by 3:00 p.m., central time. Orders must be
six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any wholegood or accessory in its entirety,
engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed transaxles, hydraulic or hydrostatic wheel
motors, cutter decks and engine decks or any item exceeding United Parcel Service size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

1

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

AAWARNING

READ OPERATOR’S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
36" MOWET DECK ....cevviiiiieieeiii et 3-4
48" MOWET DECK ...ovviiiiiiiiiiie et 5-6
52" MOWET DECK ... 7-8
DECAIS. ...t 17-18
EleCtriCal GroUPD ..o 15
ENgine DeCK GroUp ....ooveviiiieiieee e 9-12
HYdrauliCS GrOUP ...ccveniiiiiee e 19
Upper Handles & Controls, ECS.........ccooooiiiiiiiiiieeei, 13-14
WIirNG DIAgramsS ....cccuueiiiiieeciiie e e e e e e eeens 16
2

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
36" MOWER DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-414386 Shield, Belt (1-413098-01) W/Decals..... 1 40 | 1-413113 Bushing, dler .........cccooveviiiiiie, 1
2 | 1-323385 KNOD ..o 4 41 | 3296-29 Nut, Nyloc 5/16-18.........ccovviveriiirieenn. 2
3 | 1-323417 WaSher ..o 4 42 | 32128-20 Nut, Whizlock 5/16-18 .............ccceeevenen. 3
4 | 1-414309 Wid, Support (1-412108-01) 43 | 322-5 Screw, HH 5/16-18 X 1 .....coovvviiienene 2

W/Bushings & Decals ...........ccocceveennnen. 1 44 | 1-603001 Rod, Deck SUPPOrt........ccvveeriieeiiiieennis 2
5 | 1-413425 Spacer, Front Deck Support................... 2 45 | 1-806332 Rollpin, 1/4 X 1 1/2.....ccovviiiiiiiiciiieees
6 | 1-513336 Bushing, Deck Support 46 | 322-2 Screw, HH 5/16-18 x 5/8
7 | 302-61 Zerk, 45° 1/4-28........ccooveiiiieicee 47 | 1-414383 Wid, Deck (1-412104-01) W/Decals,
8 | 1-323539 SPACET ..eeiiieiiiiteiie e 2 Discharge Baffle & Support Rods .......... 1
9 | 1-413525 Link, Deck Support .........ccooeevvveereennnnns 2 48 | 1-522480-01 Baffle, Discharge........ccccceeeiiiiiiineeeennnne 1
10 | 323-7 Screw, HH 3/8-16 X 1 1/4.........ccocveenneee. 20 49 | 1-613204 Balljoint ......cocvveiieeiiciieeee e 2
11 | 3219-3 Nut, Hex 3/8-24 .......ccceeviiiiiiiiiiiecnes 2 50 | 323-13 Screw, HH 3/8-16 X 2 3/4.......ccccvernene 1
12 | 32120-33 Ring, Retaining .........cccevveriieniiiieenies 2 51 | 1-800805 Screw, HH 3/8-16 x 3 1/2 G8................. 1
13 | 1-806009 Hairpin, Cotter #206.............cccoveeeerrnnnee 4 52¢ | 1-603299 Roller, Antiscalp ........ccovveeeeiiiiiiiiieeee 1
14 | 302-52 Zerk, 1/8-27 Str....ocvveeiiiieeeec e 2 53 | 99-2842 SPACET ...ttt 1
15 | 323-6 Screw, HH 3/8-16 X L......oevveeeiiiiiiiieeenn. 2 54 | 1-513809 Bearing. Roller Bearing ..........ccccccceeenee 2
16 | 3253-5 Washer, Lock 3/8 Heavy.... e 2 55 | 1-603050 Bushing Spacer
17 | 1-373034 WaASHET ..o 3 56 | 323-9 Screw, HH 3/8-16x1 3/4
18 | 1-303514 Bearing, Flange ..........ccccccoiiiiiiiiieiinns 4 57% | 1-414521 Link, Assembly ..........ccoeeiiiiiiiiiiiieenns 2
19 | 3217-9 Nut, Hex 1/2-13 .....ooooeeiiiiiiciieeieenee 2 58 | 1-611216 Kit, Link Assembly .........cccvvveeriiinneennne. 2
20 | 3253-7 Washer, Lock 1/2........ccccovviiiiiiiiiinnn. 2 59 | 103-0320 Asm, Deck Complete..........cccceevvveennen. 1
21 | 1-522143-01 WId, Caster.......ccccovvvririenereierieecee e 2 60 | 3217-46 Nut, HH 3/4-16 Heavy ..........ccccccceeveenen. 2
22 | 325-20 Screw, HH 1/2-13 X 6.....ccooevveviieeee, 2 61 | 103-2802 Washer, Spring DisC 3/4.........cccccccvennenn. 2
23 | 3290-357 Nut, Whizlock 3/8-16.......... 624 | 1-413424 Sheave W/ Hub................
24 | 98-5975 Washer, Spring Disk 3/8 63+ | 103-1330 Guard, Bearing Top
25 | 103-1026 Screw, HH 5/8-11 x 1 G8........cccvvvveeeennn. 2 64 | 103-2547 Asm, Cutter Housing W/Bearings .......... 2
26 | 1-513208 Washer, Spring Disk 5/8.... e 2 65A | 103-3207 Asm, Cutter Housing Complete ....
27 | 103-2431-01 WId, Discharge Chute.............cccccuveenene. 1 66 | 103-2171 Kit, Tire & Wheel Asm W/Spacer
28 | 1-413094 Belt, DECK Drive........ccocouveeiiiiciiiieee, 1 67 | 103-2535 Spacer, Guard Bottom.............ccccevveeenne 2
29 | 103-3330 Spring, EXteNsion ..........cccccoceeeiiiicennn, 1 68+ | 103-2788 Shaft, Spindle..........cccceevviiiiiiiiiiee 2
30 | 3296-39 Nut, Nyloc 3/8-16.......c.ccoovviieiiiiiieine 13 69 | 1-807268 Key, Machine 1/4 x 3/16 X 1 .................. 2
31 | 3256-4 Washer, 3/8 Std........cccoovvviieiiiiicis 1 70 | 103-6584 Blade, 18.00 Notched...............cceeevenen. 2
32 | 1-513034 Pivot Bearing ........ooccuvveeeeeiniiiiiiieeeees 2 ® | 103-6582 Blade, 18.00 Mulching ............ccceeeeeennee 2
33 | 302-40 Zerk, 90° 1/4-28. 103-6580 Blade, 18.00 Low Lift .2
34 | 3234-11 Screw, HH FLG 3/8-16 x 1 103-1578 Blade, 18.00 Solid .........cccvvveerviireene. 2
35 | 3256-24 Washer, 3/8 SAE ........cccccevvveiiiiieenee 2 103-6337 Blade, 18.00 EXtreme..........ccccvvvenreennne. 2
36 | 1-413099 Pulley, Idler 71% | 103-2169 Spacer (Yellow Plated) .. .2
37 | 1-414144 WiId, Arm (1-412134-03) W/Bushings..... 1 X | 1-513547 Spacer (Unplated) .........ccoveeeeeiniiiinnnnn. 2
38 | 1-603384 Bushing, Idler PiVOt..........ccoccuiiiieeninnnes 1 72% | 103-2170 Bushing (Groove In Outer Face)............ 4
39 | 1-613098 Pulley, [dIer.......oooiiiiiiieeeeeeee 1 X | 1-513810 Bushing (No Groove In Outer Face) ...... 4

Exmark red touch up spray paint - P/N 1-850337.
<> Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.
* Link assembly nominal length is 6.89” (or approximately 6 7/8”) between center of ball joint and center of furthest hole.

See diagram on next page.

Initially adjust both links to this dimension, then adjust to where both links are equally

supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

A Complete cutter housings also include items 25 & 26.
[ J

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N’'s MK483(48").
Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings and
spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

Units have been built with two versions of the wheel and tire assembly (Kit 103-2171 services both versions). Some components
are not interchangeable between versions.

* Component required for caster assembly version “A”, which can be

identified by the following:

1) One sidewall of the tire is stamped “Made in the USA”".

2) Front caster spacer (item 71) is yellow plated.

3) Caster bushings (item 72) have a groove in the outer face.

& Component required for caster assembly version “B”, which can
be identified by the following:
1) Sidewalls of tire are not stamped with “Made in the USA".
2) Front caster spacer (item 71) is unplated.
3) Caster bushings (item 72) do not have a groove inouter face.

3

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

36" MOWER DECK

Torque to
140-145 ftdbs

4

WWW.mymowerparts.com

|| 6.89"(67/8")

60—

g\ Torque to
% 1154120 ft-lbs

-

59



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
48" MOWER DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-414387 Shield, Belt (1-413101-01) W/Decals..... 1 42 | 32128-20 Nut, Whizlock 5/16-18 .........c.ccocvcverurnene 3
2 | 1-323385 KNOD ...t 4 43 | 3225 Screw, HH 5/16-18 X 1 ....ccvevervveercnnne. 2
3 | 1-323417 WaSher.......coocviiiiii 4 44 | 1-603001 Rod, Deck SUPPOrt........ccvveeriieeiiiieennins 2
4 | 1-414310 WiId, Support (1-412110-01) 45 | 1-806332 Rollpin, 1/4 X 1 1/2...ccccccevviieinieennne 2

W/Bushings & Decals ...........cccceveeernnnns 1 46 | 322-2 Screw, HH 5/16-18 X 5/8............cccvvvee.... 3

5 | 1-413425 Spacer, Front Deck Support................... 2 47 | 1-414384 WiId, Deck (1-412106-01) W/Decals,

6 | 1-513336 Bushing, Deck Support Discharge Baffle & Support Rods ..........

7 | 302-61 Zerk, 45° 1/4-28......cooooveiiriiiieie 48 | 1-522480-01 Baffle, Discharge...........cccocevverienvennene.

8 1-323539 SPACET ...ttt 2 49 | 1-613204 Balljoint ........cevveeiieeiiie e 2

9 | 1-413525 Link, Deck Support .........ccooeevvveereennnnns 2 50 | 323-13 Screw, HH 3/8-16 X 2 3/4.......cccevuureeeen. 2

10 | 323-7 Screw, HH 3/8-16 X 1 1/4........ccvvveeeeennn. 26 51 | 1-800805 Screw, HH 3/8-16 x 3 1/2 G8................. 1

11 | 3219-3 Nut, HEX 3/8-24 ........oeveeieiiiiiiiieeeeee 2 52¢ | 1-603299 Roller, Antiscalp ........ccoveeeeeiiiiiiiiieeee 4

12 | 32120-33 Ring, Retaining ........ccccvvveiiiiiiiieeeeee 2 53 | 99-2842 SPACET ...t 4

13 | 1-806009 Hairpin, Cotter #206.............cccoveeeerrnnnee 4 54 | 1-513809 Bearing. Roller Bearing ..........cccccceeenee 2

14 | 302-52 Zerk, 1/8-27 Str....ueeeeeeeiiiiiieeeeee e 2 55 | 1-603050 Bushing Spacer.........ccocccveeeiniiiiiieeeennne 2

15 | 323-6 Screw, HH 3/8-16 X L......oevveeeiiiiiiiieeenn. 2 56 | 323-9 Screw, HH 3/8-16X1 3/4 ......cccevviuvvnnennn. 2

16 | 3253-5 Washer, Lock 3/8 Heavy.... e 2 57% | 1-414521 Link, Assembly .... .2

17 | 1-373034 WaASher ... 6 58 | 103-2970-01 Shield, Belt..........cccooiiuiiieieiiiiiiieeeeee 2

18 | 1-303514 Bearing, Flange ..........ccccccoiiiiiiiiieiinns 4 59 | 3256-3 Washer, 5/16 Std.........ccccceeeviiiiiiieeennne 6

19 | 3217-9 Nut, Hex 1/2-13 .......ccvieieieiiiiieeeeeee 2 60 | 1-800017 Bolt, HH 5/16-18 x 3 1/4 Tap .....ccceeennnee 2

20 | 3253-7 Washer, Lock 1/2.......ccccceeveiiiiiiieaeeiinns 2 61 | 1-611216 Kit, Link Assembly .........ccccceevviivevneeennnns 2

21 | 1-522143-01 WId, CaSter......cceeiiveeeiiiieeiiiee e 2 62 | 103-0321 Asm, Deck Complete..........cccceevvveennnn. 1

22 | 325-20 Screw, HH 1/2-13 X 6...c.oovvvevereeiiinenne, 2 63 | 3217-46 Nut, HH 3/4-16 Heavy .........cccccceeverurnene 3

23 | 3290-357 Nut, Whizlock 3/8-16.......... 64 | 103-2802 Washer, Spring Disc 3/4 .3

24 | 98-5975 Washer, Spring Disk 3/8 654 | 1-413424 Sheave W/ HUb ........ccooeiiiiiiiiie 3

25 | 103-1026 Screw, HH 5/8-11 X 1 G8.......ccceevvrnnee. 3 66+ | 103-1330 Guard, Bearing Top.......cccovvvverervennenne 3

26 | 1-513208 Washer, Spring Disk 5/8.... ] 67 | 103-2547 Asm, Cutter Housing W/Bearings . .2

27 | 103-2431-01 WId, Discharge Chute...........ccccccevurnenn. 1 68A | 103-3207 Asm, Cutter Housing Complete ............. 2

28 | 1-413093 Belt, DECK Drive........ccocouveeiiiiciiiieee, 1 69 | 103-2171 Kit, Tire & Wheel Asm W/Spacer ........... 2

29 | 103-3330 Spring, EXteNsion ..........cccccoceeeiiiicennn, 1 70 | 103-2535 Spacer, Guard Bottom.............ccccevveeenne 3

30 | 3296-39 Nut, NyloC 3/8-16.....c.cccverieeriirieicrieeinns 19 714 | 103-2788 Shaft, Spindle.........cccoovvvinriiiciiiice 3

31 | 3256-4 Washer, 3/8 Std.........ccccevirveniiicriinns 1 72 | 1-807268 Key, Machine 1/4 x 3/16 X 1 .................. 3

32 | 1-513034 Pivot Bearing ........ooccuvveeeeeiniiiiiiieeeees 2 73 | 103-6583 Blade, 16.25 Notched

33 | 302-40 Zerk, 90° 1/4-28. ® | 103-6581 Blade, 16.25 Mulching... .

34 | 3234-11 Screw, HH FLG 3/8-16 x 1 103-2507 Blade, 16.25 Low Lift.......ccccooviiiveeeennne

35 | 3256-24 Washer, 3/8 SAE .......cccccceiviiiiiiieieeees 3 103-1577 Blade, 16.25 Solid .........cccccevviiiiiieeeene

36 | 1-413099 Pulley, Idler 103-6336 Blade, 16.25 Extreme.....

37 | 1-412398 WiId, Arm (1-412394-03) W/Bushings..... 1 74% | 103-2169 Spacer (Yellow Plated)

38 | 1-603384 Bushing, Idler PiVOt..........ccoccuiiiieeninnnes 1 X | 1-513547 Spacer (Unplated) .........ccoveeeeiiniiiinnnnn. 2

39 | 1-613098 Pulley, [dIer.......oooiiiiiiieeeeeeee 2 75% | 103-2170 Bushing (Groove In Outer Face)............ 4

40 | 1-413113 Bushing, ldler........occcoiiiiiiiie 2 X | 1-513810 Bushing (No Groove In Outer Face) ...... 4

41 | 3296-29 Nut, NyloC 5/16-18........ccceviiiiiiiiiaeninnns 8

Exmark red touch up spray paint - P/N 1-850337.

<> Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

* Link assembly nominal length is 6.89” (or approximately 6 7/8”) between center of ball joint and center of furthest hole.
See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are equally
supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

A Complete cutter housings also include items 25 & 26.

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N's MK363(36").

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings and
spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

Units have been built with two versions of the wheel and tire assembly (Kit 103-2171 services both versions). Some components
are not interchangeable between versions.

* Component required for caster assembly version “A”, which can be

identified by the following:

1) One sidewall of the tire is stamped “Made in the USA”".

2) Front caster spacer (item 74) is yellow plated.

3) Caster bushings (item 75) have a groove in the outer face.

5

& Component required for caster assembly version “B”, which can
be identified by the following:
1) Sidewalls of tire are not stamped with “Made in the USA".
2) Front caster spacer (item 74) is unplated.
3) Caster bushings (item 75) do not have a groove inouter face.

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

48" MOWER DECK

|| 689" (67")

——62

&25 Torque to
115120 ft-lbs

[

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
52" MOWER DECK

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-414388 Shield, Belt (1-413303-01) W/Decals..... 1 41 | 3296-29 Nut, Nyloc 5/16-18..........cccevveerirvenrnnns 10
2 | 1-323385 KNOD ...t 5 42 | 32128-20 Nut, Whizlock 5/16-18 .........ccccoeveverurnnene 6
3 | 1-323417 WaAShEr ... 5 43 | 322-5 Screw, HH 5/16-18 X 1 ....ccvvvevvveirennne. 2
4 | 1-414311 WiId, Support (1-412317-01) 44 | 1-603001 Rod, Deck SUPPOrt.......cccovvvenrerieriennes 2

W/Bushings & Decals ...........ccocceveennnen. 1 45 | 1-806332 Rollpin, 1/4 X 1 1/2.....ccoviiiiiiiiieiiieees 2

5 | 1-413425 Spacer, Front Deck Support................... 2 46 | 322-2 Screw, HH 5/16-18 X 5/8.........cccccevveeenne 6

6 | 1-513336 Bushing, Deck Support 47 | 1-414385 WiId, Deck (1-412313-01) W/Decals,

7 | 1-611216 Kit, Link Assembly .........ccccooieiriiieennn. Discharge Baffle & Support Rods .......... 1

8 | 1-323539 SPACET ..eeiiieiiiiteiie e 2 48 | 1-602913-01 Baffle, Discharge........ccccceeeeiiiiiiieeeennnne 1

9 | 1-413525 Link, Deck Support .........ccooeevvveereennnnns 2 49 | 1-613204 Balljoint .......ccevveeieeiiie e 2

10 | 323-7 Screw, HH 3/8-16 X 1 1/4........ccvvveeeeennn. 26 50 | 323-13 Screw, HH 3/8-16 X 2 3/4.......ccovvuvnnnenn. 2

11 | 3219-3 Nut, HEX 3/8-24 ........oeveeieiiiiiiiieeeeee 2 51 | 1-800805 Screw, HH 3/8-16 x 3 1/2 G8................. 1

12 | 32120-33 Ring, Retaining ........cccccveeiiiiiiiiieeeees 2 52¢ | 1-603299 Roller, Antiscalp ........ccovveeeeiiiiiiiiieeee 6

13 | 1-806009 Hairpin, Cotter #206.............cccoveeeerrnnnee 4 53 | 99-2842 SPACET .. 6

14 | 302-52 Zerk, 1/8-27 Str....ueeeeeeeiiiiiieeeeee e 2 54 | 1-513809 Bearing. Roller Bearing ...........cccccceeene 2

15 | 323-6 Screw, HH 3/8-16 X L......oevveeeiiiiiiiieeenn. 2 55 | 1-603050 Bushing Spacer.........ccoccceeeeiiiiiiieieennne 2

16 | 3253-5 Washer, Lock 3/8 Heavy.... e 2 56 | 323-9 Screw, HH 3/8-16x1 3/4 .2

17 | 1-373034 WaASher ... 8 57% | 1-414521 Link, Assembly ..........cccoeeiiiiiiiiiiieene 2

18 | 1-303514 Bearing, Flange ..........ccccccoiiiiiiiiieiinns 4 58 | 103-2971-01 Shield, Belt..........cccooiiiiiieieiiiiiiieeeeee 2

19 | 32179 Nut, Hex 1/2-13 .......ccvieieieiiiiieeeeeee 2 59 | 103-0322 Asm, Deck Complete..........coocuvvieeeennne 1

20 | 3253-7 Washer, Lock 1/2.........cccoviveniicicninnns 2 60 | 302-61 Zerk, 45° 1/4-28.......cooovviiiiieiiiiecee 2

21 | 1-522143-01 WId, CaStEr......ccuvrveiririerieeieeireeie e 2 61 | 3217-46 Nut, HH 3/4-16 Heavy .........cccccceeverurnnene 3

22 | 325-20 Screw, HH 1/2-13 X 6...c.oovvvevereeiiinenne, 2 62 | 103-2802 Washer, Spring Disc 3/4.........cccoceevuenen. 3

23 | 3290-357 Nut, Whizlock 3/8-16.......... 63+ | 1-413424 Sheave W/ Hub................

24 | 98-5975 Washer, Spring Disk 3/8 644 | 103-1330 Guard, Bearing Top

25 | 103-1026 Screw, HH 5/8-11 x 1 G8........cccvvvveeeennn. 3 65 | 103-2547 Asm, Cutter Housing W/Bearings .......... 2

26 | 1-513208 Washer, Spring Disk 5/8.... 3 66A | 103-3207 Asm, Cutter Housing Complete ....

27 | 1-602571-01 WId, Discharge Chute.............cccccuveeneee. 1 67 | 103-2171 Kit, Tire & Wheel Asm W/Spacer

28 | 1-413308 Belt, DECK Drive........ccocouveeiiiiciiiieee, 1 68 | 103-2535 Spacer, Guard Bottom.............ccccevveeenne 3

29 | 103-3330 Spring, EXteNsion ..........cccccoceeeiiiicennn, 1 69+ | 103-2788 Shaft, Spindle..........cccceevviiiiiiiiiiee 3

30 | 3296-39 Nut, NyloC 3/8-16.....c.cccverieeriirieicrieeinns 19 70 | 1-807268 Key, Machine 1/4 x 3/16 X 1 .................. 3

31 | 3256-4 Washer, 3/8 Std.........ccccevirveniiicriinns 1 71 | 3256-3 Washer, 5/16 Std........c.ccccvvveiirieennennen. 8

32 | 1-513034 Pivot Bearing ........ooccuvveeeeeiniiiiiiieeeees 2 72 | 103-6584 Blade, 18.00 Notched

33 | 302-40 Zerk, 90° 1/4-28. ® | 103-6582 Blade, 18.00 Mulching... .

34 | 3234-11 Screw, HH FLG 3/8-16 x 1 103-6580 Blade, 18.00 Low Lift.......ccccoviiiiieiennnne

35 | 3256-24 Washer, 3/8 SAE .......cccccceiviiiiiiieieeees 3 103-1578 Blade, 18.00 Solid .........ccceevviiiiiiieeane

36 | 1-413099 Pulley, Idler 103-6337 Blade, 18.00 Extreme.....

37 | 1-412398 WiId, Arm (1-412394-03) W/Bushings..... 1 73% | 103-2169 Spacer (Yellow Plated)

38 | 1-603384 Bushing, Idler PiVOt..........ccoccuiiiieeninnnes 1 X | 1-513547 Spacer (Unplated) .........ccoveeeeiiniiiinnnnn. 2

39 | 1-613098 Pulley, [dIer.......oooiiiiiiieeeeeeee 2 74% | 103-2170 Bushing (Groove In Outer Face)............ 4

40 | 1-413113 Bushing, ldler........occcoiiiiiiiie 2 X | 1-513810 Bushing (No Groove In Outer Face) ...... 4

Exmark red touch up spray paint - P/N 1-850337.

<> Kit 103-4051 includes antiscalp roller, spacer, & mounting hardware.

* Link assembly nominal length is 6.89” (or approximately 6 7/8”) between center of ball joint and center of furthest hole.
See diagram on next page. Initially adjust both links to this dimension, then adjust to where both links are equally
supporting rear of mower deck by lengthening one link and shortening the other by an equal amount.

A Complete cutter housings also include items 25 & 26.

® Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N’'s MK523(52").

Apply Mobil HTS grease (P/N 103-5217 1.5 oz packet) (or a food-grade anti-sieze) between the spindles & bearings and
spindles & sheaves and under top bearing guard. DO NOT use a copper or nickel based anti-sieze.

Units have been built with two versions of the wheel and tire assembly (Kit 103-2171 services both versions). Some components
are not interchangeable between versions.

* Component required for caster assembly version “A”, which can be

identified by the following:

1) One sidewall of the tire is stamped “Made in the USA”".

2) Front caster spacer (item 73) is yellow plated.

3) Caster bushings (item 74) have a groove in the outer face.

& Component required for caster assembly version “B”, which can
be identified by the following:
1) Sidewalls of tire are not stamped with “Made in the USA".
2) Front caster spacer (item 73) is unplated.
3) Caster bushings (item 74) do not have a groove inouter face.

7

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

52" MOWER DECK

| 6.89"(67/8")

Torque to
140-145 fibs81—

37

s

3\25 Torque to
1154120 ftdbs

42 51/i /

WWW.mymowerparts.com

—59




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
ENGINE DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1< | 323-11 Screw, HH 3/8-16 X 2-1/4........cccuvveeennn. 2 42 | 1-603610 Washer, Spring Disk 7/16............c......... 2
®x | 32311 Screw, HH 3/8-16 X 2-1/4.........cccocvenee. 1 43N | 3212-10 Screw, HH 7/16-20 X 2-1/2 ......occvernenne 1
2<> | 98-5975 Washer, Spring Disc 3/8.... .11 44 | 3256-24 Washer, 3/8 SAE .2
% | 98-5975 Washer, Spring Disc 3/8...........cccccevveeen. 13 45 | 1-603843 Pulley, [dIer ......ccceeeviiiiiee e 1
3 | 1-603044 BUSHING ..o 2 46 | 1-603496 Bushing, ldler ..o, 1
4 | 1-513034 Bearing, Pivot ........cccccvvveeiiiiiiiiee e, 2 47 | 1-603402 Spring, EXteNsion .........cccccveeviiiiinineene 1
5 | 302-19 Zerk, 1/4-28 Str.....ccoovvvcieieeec e 1 48 | 1-414141 Asm, Idler Arm (1-412136-03) W/Brgs... 1
6 | 1-414143 Asm, Bellcrank (1-412285-03) W/Brgs 1 49 | 1481 Zerk, 45° 1/4-28........ccoocvveiiiiicicie 2
7 | 322-6 Screw, HH 5/16-18 x 1-1/4..........ccceene... 1 50 | 323-13 Screw, HH 3/8-16 X 2-3/4 ..........cccoveene 1
8 | 321-6 Screw, HH 1/4-20 X 1.....cccooviiviiceen, 2 51 | 323-9 Screw, HH 3/8-16 X 1-3/4 .........ccceevnenne 2
9 | 32128-33 Nut, Whizlock 1/4-20..........cccccovvivernnnne 4 52<>| 1-809069 Screw, HH #10-24 X 7/8 .......cccoevvernene 1
10 | 1-523498 Spring, Motion Control ............cccccvveenee. 1 53<-| 1-323365 Chain, Cold Start.........cccocvveeriieeinieeene
11 | 1-513113 Spring, Belt Tension w1 54<-| 3256-14 Washer, #10 Std.....

12 | 1-543007 SPACET ...t 1 55<> | 3296-2 Nut, Nyloc #10-24

13 | 1-213069 WaAShEr ... 2 56 | 1-807272 Key, 5mm x 5mm X 25mm...........cccceeeee 2
14 | 3296-29 Nut, Nyloc 5/16-18.......ccceevvienrrniieninenns 3 57N | 1-803050 Setscrew, 5/16-18 X 3/4.......ccccvvvverniene 4
15 | 3256-4 Washer, 3/8 Std........ccccceevviiiiiiieeeees 2 58 | 1-413095 Belt, PUmp Drive .......ccceeeeeeiiiiiiieeeee 1
16 | 3290-357 Nut, Whizlock 3/8-16...........cccuveveeerrnnnee 19 59+ | 1-413010 Sheave, Pump Drive........cccccccooviiinieeen. 2
17 | 1-413282 LinKage......c.cvvviieniiiiee e 1 60 | 1-413096 Belt, Blade Clutch..........ccccovveiriiiinnene. 1
18 | 1-806003 Hairpin, COtter ........cccovvrvviiieniiiieeniee 1 61 | 1-807259 Key, /4 X /4 X Looooiiiieiiieecc e 1
19 | 103-3494 Asm, Deck (103-2886-01) W/Decals...... 1 62+ | 1-412011 Sheave W/Shaft ........ccccevvveniiiiicniniene 1
20 | 3234 Screw, HH 3/8-16 X 3/4.....cccoovviiriiinaann. 2 63+ | 1-413111 Bearing, ClutCh..........ccovveiiiiiiiiieeee 2
21 | 1-633068 ArMeceiiiiiiiieee e 64 | 32120-8 Ring, Retaining.... .2
22 | 32128-20 Nut, Whizlock 5/16-18 65 | 1-413012 Spacer, Bearing.......ccccoecuvveeeeeinniiiiieenn. 1
23 | 1-303334 Washer, Spring Disc 5/16 ...............oc..... 5 66 | 1-523157 Washer, Spacer.........ccocevveeeviiiiieeeeeennnne 1

24<-| 1-322110 Wid, Belt Guide.........cceoveriieiiiiiecnee 1 67 | 1-413049-01 Plate, Clutch Pivot.........cccceeveiriiiniiene. 1

25<> | 322-7 Screw, HH 5/16-18 x 1-1/2..........cccoc...... 3 68 | 322-5 Screw, HH 5/16-18 X 1 .....coovvveiiennnne 6
X | 3227 Screw, HH 5/16-18 x 1-1/2..........cccoc...... 4 69 | 1-413207 Pivot, Bearing.........ccooovvevernineniecieeee. 2

26<> | 322-9 Screw, HH 5/16-18x 1-3/4..........cccuenee. 1 70 | 1-414418 Asm, Clutch Arm (1-412417-03)

27 | 3256-3 Washer, 5/16 Std........ccccceeeviiinieeeeeiinns 2 W/BEANNGS....vvvvieeeeeiiiiiiieeeeesiiiveeaeeeeanes 1

28<-| 1-323366 RING, SPlit...ccooiiiiiiiiiiieec 1 71 | 1-413235 Washer, Spacer........cccccvvviieeinineennn. 1
29 | 3296-39 Nut, Nyloc 3/8-16.......cccoovviiiiiiiiieeiens 72 | 1-412138-03 WId, PiVOt PiN....coooiiriieiiiiicicce 1

30< | 323-6 Screw, HH 3/8-16 x 1 73 | 322-3 Screw, HH 5/16-18 x 3/4 .3
% | 3236 Screw, HH 3/8-16 x 1 74 | 1-413062 Band, Brake .........cccccooveveiniicniieeee 1
31 | 1-412080-01 Mount, Wheel Motor (36”)...........cccueeuee. 2 75 | 323-8 Screw, HH 3/8-16 X L 1/2.......cccovennnnne 2

1-412082-01 Mount, Wheel Motor (48"& 527).............. 2 76 | 1-412325 Wid, Belt Guide .........ccoovveriiiiiiiieeee 1
32 | 3234-12 Screw, HH FLG 3/8-16 x 3/4.................. 8 774 | 1-412031 Sheave W/Drum (36" & 52") .......c.c.coe.u. 1
33 | 1-602997 Hub, W/StUS ......cccoooiiiiiiiiiieee 2 1-412028 Sheave W/Drum (48”).......ccccevvevverinennne 1

1-633926 Stud, Wheel 1/2-20 .........ccccvvvviivennrenen. 8 78N | 1-800521 Screw, HH 3/8-24 X 1 .....cocvevviiiecne 1
34 | 1-413473 Asm, Wheel & Tire (36”) ......cccovvvcveernenns 2 79 | 1-413009-01 Plate, GUArd.......cccoceerivrereieiienreeieeie 1

1-413474 Tire 16 X 6.50-8 (36") ....vevvvvevveeriierieene 2 80 | 103-2056 Shield, Trailing.........cccovveriieniiiiicneene 1

1-613263 Asm, Wheel & Tire (48" & 527)............... 2 81 | 1-413510 Clip, LOOM 1/2 ..o

1-613264 Tire 16 x 7.50-8 (48" & 52)... 82 | 1-413511 Hanger, Drag Shield

1-603715 Wheel ... 83% | 103-3442 Battery, Cover (1-543891) W/Decal....... 1
35 | 242-50 Nut, Lug 1/2-20......cociiiriiiiieiiiiieenies 8 84% | 1-543792 Wingnut, Nyloc 1/4-20 .........ccccovvviueennnene 2
36 | 32136-5 Nut, Slotted 3/4-16.........cccccvvervrnieennenns 2 85% | 1-413541 Trim-LokK, 1/8 X 5 ..ocovviriiiiiiciecicee 1
37 | 1-806800 Pin, Cotter 9/64 X 1-1/2.......cccccvvvvernenns 2 86% | 103-1098 Stand W/ Trim-LoK .......ccocverviiiicnniene 1
38 | 1-807264 Key, 1/4 X L/4 X 2-5/8.......cccovevveiiiiarncns 1 87% | 1-543882 Bolt, Hold DOWN..........cccceveiiieeniicreeee. 2

39+ | 1-413004 Asm, Drive Sheave..........cccoccuveeeeernnnns 1 88 | 323-7 Screw, HH 3/8-16 X 1 1/4........ccccuvveeeeen. 1
40 | 1-603609 BUShING ... 1 89 | 103-4681 Sleeve, Bearing.......ccccoecveveeeeeeniiiinennn. 2
41 | 1-373034 Washer ... 2 90 | 1-807019 Key, Woodruff 1 X /4 ....ccovviiiiiiinine. 2

Exmark red touch up spray paint - P/N 1-850337.
<> Manual start only.
®  Electric start only.
N Use Pro-Lock (nut type, Part no. 1-840022, 5 ml tube): + Apply antiseize:

= on setscrew threads. * between engine crankshaft and pump and blade drive sheave.
= on sheave retaining bolt in engine crankshaft. * between sheave w/shaft and bearing bores and sheave w/drum.
= on sheave retaining bolt on clutch arm. * between pump shafts and sheaves.

9

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP

2.,

* 1.
25—* 26 (REARLEFT

(ENGINE BOLTS) ENGINEBOLT-
’4 MANUAL STAR/T,,//
7 ONLY) -
o

T—4H4

@45

17 HP KAWASAKI
ELECTRIC START

-

6 |
- 38 © S
Ry PR W

@~40

@;—41

%42
43

MANUAL START 15

(BELT GUIDE- §%3 51 %

“ 52
| T MawuasTaRT

ONLY

10

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
ENGINE DECK GROUP (cont.)

Exmark red touch up spray paint - P/N 1-850337.
Use Pro-Lock nut type, Part No. 1-840022 (.5 ml tube) on shoulder bolts & setscrew threads.

X &+ =

Use a Teflon Pipe Sealant or equivalent on pipe threads.

Manual start only.
Electric start only.

11

Item | Part No. Description Qty. Item | Part No. Description Qty.

1 | 1-323245 SPING ..o 1 38 | 1-403180

2 | 32128-20 Nut, Whizlock 5/16-18...........cccceevvennne 20 39N | 1-809056

3 | 3296-29 Nut, Nyloc 5/16-18.........cccovveveriiiernenns 2 40 | 3256-24

4 | 1-613089 Tab, Spring Extension ............ccccoeevveens 2 41 | 1-413151

5 | 1-603693 Spring, Extension e 2 42 | 1-323161 Spring...

6 | 1-413201-01 Shield, Hydro.........ccccoovviiviniieiecnee 2 43 | 103-2085-03 WId, Brake (36")

7 | 323-16 Screw, HH 3/8-16 X 4......ccoovvviieien, 6 103-2004-03 WId, Brake (48" & 52").....cccccvvrcvvennernnn. 1

8 | 302-19 Zerk, 1/4-28 Str...... 444 | 103-1965 Valve, Oil Drain

9 | 322-3 Screw, 5/16-18 x 3/4 45 | 103-1966 Adapter, M20-2.5/ 3/8 NPT

10 | 1-805005 Washer, Lock 5/16 Heavy...................... 4 46 | 1-413492 Linkage, Upper Brake............ccccoccuveennns 1
11 | 3256-2 Washer, 1/4 Std........ccccooevvieiiiiiieies 6 47<| 323-23 Screw, HH 3/8-16 X 4 1/2.......c.cccvernennne 1
12 | 3290-357 Nut, Whizlock 3/8-16..........ccccccrvviernene 15 ® | 323-16 Screw, HH 3/8-16 X 4 .....cccvevvriiiene 1
13 | 1-323195-01 Spacer, Shield..........ccccoeiiiiiiiieeiiniieen. 4 48<- | 3296-39 Nut, NyloC 3/8-16.........uvveeeeeiiiiiiiieeene 2
14 | 1-633102 Bearing, Side Flange ............cccccceeeinnee 2 ® | 3296-39 Nut, NyloC 3/8-16........cevveeeeeiiiiiieeeeene 1
15 | 1-323197-01 Spacer, Shield............. 49 | 103-1148 Rod, Drive Lever ....

16 | 1-603737 Bolt, Neutral Return 50 | 323-8 Screw, HH 3/8-16 x 1 1/2

17 | 103-0265 Spring, Neutral Return ............occcveeeeenn. 2 51 | 103-1167 Joint, 3/8 LHBall End............oeeeeeeniines 2
18 | 1-603735 Bushing, Nylon w2 52 | 103-1166 Tube, Pump Link Spacer .2
19 | 3219-2 Nut, HEX 5/16-24 .......oevveeiiiiiiiieeeeeee 7 53 | 3220-16 Nut, Jam 3/8-24 LH ........cccoviiiiiiiieeene 2
20 | 1-303105 YOKE .o 2 54<-| 323-16 Screw, HH 3/8-16 X 4 ......ovvveeeieiiiiieeee. 1
21 | 1-808280 Clevis Pin, 5/16 X 1.....cccvvveeeeiiiiiiieeeenn. 2 x 323-23 Screw,3/8-16 X 4 1/2......uuveveeeeiiiineen. 1
22 | 1-806003 Hairpin, Cotter .........ccvvveeiiiiiiiiieeeeeee 5 55 | 1-303020 Grip, LEVEN oo 1
23 | 3220-2 Nut, Jam 5/16-24 .........ccccovviiiiinieenine 2 56 | 323-9 Screw, HH 3/8-16 X 1 3/4........coovuvvneeenn. 2
24 | 1-413350 Rod, CoNtrol ........cooouiiiiiieiiiiiiiieee e 2 57 | 323-4 Screw, HH 3/8-16 X 3/4 .....oovveviiiiiieeen. 3
25 | 1-412203-01 WId, Crank............ 58 | 103-3495 Lever, Park Brake

26 | 1-633131 Yoke, Brake Linkage (1-412501-03) W/Decals............cccuvvenen.. 1
27 | 3256-23 Washer, 5/16 SAE ........ccccooveviiiieiens 7 59 | 1-414504 Asm, ParkBrake Bracket (1-412502-03)
28 | 1-603676 Swivel, Short........covveviiiiiiieeee e 2 W/BUSNINGS ....cvvvveeeeiiiiiiee e 1
29 | 1-800016 Bolt, HH 5/16-18 x 1-1/4 Tap ................. 2 60 | 1-413347 Sleeve, BUShiNg ......ccccocveviieiiiiiiciee 2
30 | 1-413489 Linkage, Lower Brake...........cccvvveeernnnns 1 61 | 1-413344 Bushing, PivOot ........cocccviiveeeiiiiiiiieee e 1
31N | 1-803022 Setscrew, 5/16-18 X 5/8...........ccceverennen. 2 62 | 323-10 Screw, HH 3/8-16 X 2 .....cccvvevvieiicne 1
32 | 103-1190-01 WId, Arm LH ....ccooiiiiiiiiieceee e, 1 63 | 1-414508 Bellcrank, W/ Bushings.............cccccvenee. 1
33 | 103-4796-01 WId, Arm RH.....ccoeviiiiiiiieeeeeee e, 1 64 | 1-303548 Bushing, Plastic...........ccccocvvviiriiiiinnn. 1
34 | 3218-3 Nut, Jam 3/8-16........ccevvvvriieiiriieeies 1 65 | 32128-21 Nut, Whizlock 3/8-16 ..........ccceevveireennn. 1
35 | 322-6 Screw, HH 5/16-18 x 1-1/4.... ...3 66 | 103-2399 Pin, Clevis Spring 3/8.............. L1
36 | 3272-5 Pin, Cotter 3/32 X 1/2.....cocooveiiriicie 2 67 | 3218-2 Nut, Jam 5/16-18......cccceiiiiiiiiiiiineeene. 2
37 | 1-603903 SPACET ..ttt 1

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ENGINE DECK GROUP (cont.)

OIL DRAN
4

12

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
ECS UPPER HANDLES and CONTROLS

Exmark red touch up spray paint - P/N 1-850337.

N Use Pro-Lock nut type, Part no. 1-840022 (.5cc tube) on setscrew threads, on thumblatch screws and on fuel fitting.

+ Use Pro-Lock retaining type, Part no. 1-840023 (.5cc tube) on inside of bore of OPC hub and on fuel tank studs,
where studs are inserted into tank.

<> Manual start only.

%  Electric start only.

13

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-303020 38 | 322-10 Screw, 5/16-18 x 2
2 | 1-414234 39 | 1-603716 Washer, Friction Disc
3 | 3256-4 40 | 1-323244 Washer, Friction .........cccccceevniiiiieniennnne 2
4 | 323-11 Screw, HH 3/8-16 X 2-1/4........cccuvveeennn. 1 41% | 103-2457 Asm, Console (103-0546-03)W/ Decals.. 1
5 | 3229 Screw, HH 5/16-18 X 1 3/4.........c.c.eeeeeeen. 2 < | 103-2458 Asm, Console (103-0546-03)W/ Decals.. 1
6 | 3296-39 Nut, NyloC 3/8-16.......c.ccvviiiieiiiiiienes 1 42 | 103-0773 Wid, Speed Shift........ccccoveriiiiiiniieenne 1
7 | 1-806003 Hairpin, Cotter .........ccvvveeeiiiiiiiieeeeees 3 43 | 103-0423 Knob Nyloc 3/8-16........ccccceeviiiiiieieeene 1
8 | 103-1149 Link, Blade Engagement........................ 1 44 | 3296-29 Nut, Nyloc 5/16-18..........ccceeviiiiiiiieeanne 4
9 | 1-413279 TurnbuckKle........ocooviiiiiii s 1 45 | 1-323245 Spring, COomMpression............ccocveeenveeenn. 2
10 | 3217-7 Nut, HEX 3/8-16 .......ccverieriieiiiiieeis 46 | 3256-23 Washer 5/16 SAE...........cccoovivviiieenne 5
114 | 103-1566-03 WId, OPC Lever LH 47% | 321-3 Screw, HH 1/4-20 x5/8 .......... .. 10
12N | 1-803322 Setscrew, 5/16-24 x 5/16 < | 321-3 Screw, HH 1/4-20 X 5/8 .......ccccoevvernine 12
13 | 1-303365 Bushing, Nylon ........cccccevveiiviiiiieee e 2 48 | 1-413225 Rod, Speed Control...........cccceveriieeennnns 1
14 | 103-0769-03 WId, OPC Lever Axle..........ccccoevvevernnnn. 1 49 | 3220-2 Nut, Jam 5/16-24........cccccvvvvveerieireeenn. 1
15 | 1-303363 Spring, Opc Extension..........c.ccoccvveennee. 1 50 | 1-303105 YOKE...oeiiiiieeee e 1
164 | 103-1567-03 WId, OPC Lever RH.........ccccooveiiirnennn 1 51 | 1-808280 Pin, Clevis 5/16 X L.....cccovvvieeriiereen. 1
17 | 1-807513 Bolt, Carriage #10-24 X 1/2..........ccocouee. 2 52 | 103-2107 Cap, FUEL.....cooiriiieceee e 1
18 | 1-513592 Knob, Red Throttle S} 53 | 103-2893 Asm, Fuel Tank W/Fitting L1
19 | 1-633696 Cable, Throttle.........ccccevvieiiiicieen, 1 544 | 1-633023 Stud, Fuel TanK........cccocevvveviiiiennene 2
20 | 3296-2 Nut, Nyloc #10-24........cccevvveiiiiiieins 2 55 | 1-633349 Spring, Fuel Tank .........cccocoveviiiiennnne 2
21 | 103-0770-03 WId, ECS Upper Handle .... N A 56 | 1-805005 Washer, Lock 5/16 Heavy .2
22 | 103-0815 Grip, Handle Bar..........cccccceeeiiiiiiieneenn. 2 57 | 322-3 Screw, HH 5/16-18 X 3/4.........cccccuveeeen. 2
23 | 1-413152 BeariNg......coovvviieniiieiee e 4 58 | 103-1796 Cable, ChoKe ........cccuveviiiiieiiieicnie 1
24 | 103-2466-03 Lever, Drive LH........ccccooiiiiiiiiiieiie, 1 59 | 103-1797-01 Bracket, Choke Cable.............ccceeeeennne 1
25 | 103-0027 Bushing, Drive Lever ..........ccccovveeeennnes 2 60 | 1-303077 Clamp, Fuel Line ........coccooveeeeiiniiiiieenn. 4
26 | 321-14 Screw, HH 1/4-20 X 2 3/4.......cccovevvenee. 2 61 | 1-603955 Hose, Fuel Line 6”.........ccccevvverveiineene. 1
27% | 32128-33 Nut, Whizlock 1/4-20..........cccccovvrieenncnns 12 62 | 1-603770 Valve, FUel......ccoooviiiieiciiecece 1
< | 32128-33 Nut, Whizlock 1/4-20.......... ... 14 63 | 1-303022 Hose, Fuel Line 8.5"... .
28 | 103-0464 Pin, Spring 1/8 X 1/2 ...ccocvvviiiiiiecncs 2 64 | Kawasaki PN 41019-1055 Filter W/6” Fuel Line..... 1
29 | 3256-22 Washer 1/4 SAE .......ccccooeviieniiieenene 10 65 | 3296-47 Nut, Nyloc 5/16-18 Thin
30 | 1-303435 Washer, Spring Disc 1/4 . 6 66 | 1-303287 Tie, Cable 5 1/2
31 | 103-1371 Asm, Thumb Latch RH (Shown) ............ 1 67 | 103-2513 Asm, Drive Lever RH...........cccovieeeenn.
103-1372 Asm, Thumb Latch LH (Not Shown)....... 1 103-2514 Asm, Drive Lever LH .........ccovcvvvveeeenns 1
32N | 103-0235 Screw, HH 1/4-20 x 1-1/8 W/Nylon ........ 2 68 | 103-2463 Balljoint .......ccooeveiiiiiiiceeeee e 2
33 | 103-2465-03 Lever,Drive RH .......ccocovoieiiiiiicinen, 1 69 | 103-0503 Bracket, Shifter Slide............c..ccoeeveenen. 1
34 | 3290-357 Nut, Whizlock 3/8-16..........cccccevrrirernenns 4 70 | 103-0489-03 Bracket, Opc AXle.......cccccovvviiriiiineennn. 1
35 | 98-5975 Washer, Spring Disc 3/8...........cccccevueeen. 4 71 | 3219-3 Nut, Hex 3/8-24 ......cccceeviieeiiiiiiiieece
36 | 323-6 Screw, HH 3/8-16 x 1 vl 72N | 103-2605 Fitting, Fuel Bulkhead W/Strainer
37 | 3220-3 Nut, Jam 3/8-24 ....ooviiiiiiiiiiiiies 4

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ECS UPPER HANDLES and CONTROLS

14

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ELECTRICAL GROUP

Item | Part No. Description Qty.
1 1-543070 Switch, Ignition.........cccccceees 1
1-603511 Key, Ignition ..........ccocvveenineen. 1
103-2106 Key, Exmark Logo.................. 1
2 1-303335 Tie, Plastic Large ..........c....... 2
3 | 3213 Screw, HH 1/4-20 x 5/8........... 2
4 | 3296-42 Nut, Nyloc 1/4 20
5 1-323442-01 Bracket, Fuse......
6 1-816001 Fuse, 20A.......cccooveiiieeeiien
7 | 3214 Screw, HH 1/4-20 x 3/4 .......... 5
8 1-613198 Module ......ccceeeiriiiiiiiieie, 1
9 | 3256-22 Washer, 1/4 SAE................... 1
10@ | 103-2006 Harness, Wiring........cccccecveunee 1
11 | 1-633306 Cable, Solenoid/Starter +....... 1
12 | 32128-33 Nut, Whizlock 1/4-20............... 5
13 | 1-603490 Cable, Battery +......ccccceeevenns 1
14 | 1-513075 Switch, 12V Solenoid ............. 1
15 | 1-543393 Insulator, Solenoid + .............. 3
16 | 1-603727 Clip, LOOM...cevviiiiiiiiiiiee 1
17 | 1-543391 Insulator, Battery + ................ 1
18 | 1-303287 Tie, Cable.......ccoevviiiiics 2
19 | 1-413540 Battery Cable .......cccccceeeeiinnns 1
20 | 1-543390 Insulator, Battery -.................. 1
21 | 103-0293 Battery, 12V MNFLD............... 1
22 | 3219-14 Nut, Hex #10-32.......ccceeveeeen. 2
23 | 3253-4 Washer, Lock 5/16 ................. 2
24 | 3220-2 Nut, Jam 5/16-24.................... 2
25 | 3253-17 Washer, Lock 3/16 ................. 2
26 | 3256-2 Washer, 1/4 Std ........ccccovveeen. 2
27 | 1-633181 Plate, Tapped.........ccccveenunen. 4
28 | 103-0498 Nut, Ignition Switch ................ 1
29 | 1-513051 Switch, N.O. ..oveiiiiiiieee 2
30 | 1-633111 Switch N.O/N.C. ....coovvvieen 1
31 | 1-513152 Switch, N.C. ..coooiiiiiiiiec 1
32 | 3290-500 Screw, PPH #10-24 x 5/8........ 8
® Use dielectric grease on all electrical connectors.
Item | Part No. Description Qty.
1 | 3290-500 Screw, HH #10-24 x 5/8 ......... 8
2 1-513051 Switch, N.O. ...ooeiiiiiiiiece, 4
3 1-633181 Plate, Tapped.........ccccveenunen.
4 1-303287 Tie, Cable 5 1/2
5 1-323229 Clip, Loom 3/8.....
6 103-2005 Harness, Wiring
7 1-805004 Washer, Lock 1/4 Heavy ........ 1
8 1-323430 Module, Interlock.................... 1
9 | 3296-42 Nut, Nyloc 1/4-20 .........cce..... 1
10 | 3256-22 Washer, 1/4 SAE............c...... 1
11 | 3214 Screw, HH 1/4-20 x 3/4 .......... 1
12 | 1-403121 Switch, On/Off........cccoviveennnn. 1
1-603511 Key, Ignition ..........ccocvveennneen. 1
103-2106 Key, Exmark Logo.................. 1
13 | 3256-14 Washer, #10 Std ...........ccee.... 1
14 | 1-303335 Tie, Cable 7 5/16.........ccccc... 2
15 | 103-0498 Nut, Ignition Switch ................ 1
16 | 1-413510 Clip, Loom 1/2.......cccevvvveannn. 1
17 | 33114-016 Screw, HH M8-1.25 x 16mm ..1
18 | 33113-016 Screw, HH M6-1.00 x 16mm ..1
® Use dielectric grease on all electrical connectors.

15

ELECTRIC START

MANUAL START

WWW.mymowerparts.com

ENGINE



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
WIRING DIAGRAMS

TRANSMISSION SWITCH

15 & 17 HP KAWASAKI T

BLUE

PARK BRAKE SWITCH
N.O.
BLADE SWITCH 7
t &y
] \

~——0f]

ORANGE
YELLOW

GREEN
RED

RED
BLACK

BLACK

BROWN

CONNECTORS ARE VIEWED FROM WIRE END

KEY SWTCH
N.C. =NORMALLY CLOSED
N.O. =NORMALLY OPEN GROUND ENGINE KILL
ENGINE
SAFETY INTERLOCK MODULE
WM NEUTRAL SWITCH
NCNO.
PARK BRAKE SWITCH
NG
\} OPCSWITCH
2 |£ NO.
£|2 ?
3
GREEN
BLACKMHITE STRIPE GREEN .
ENGRE . BLAX BLACK / BLACK - KEY SWITCH
ENGINE  SOLENOID e VIOLET ORANGE \ ORANGE
GROUND @ TolE BROWN e
O WHITE
‘ SOLENOD + QO RED oW RED
[0
ENGINE {0} — == SOLENOID VIOLET
REGULATOR
ENGINE KILL
KEY CIRGUIT Pl
POSITION "MAKE"
CONNECTORS ARE VIEWED FROM WIRE END 7?‘“’T :m
N.C. = NORMALLY CLOSED | OF | Enomexw
N.O. =NORMALLY OPEN o |
REGULATOR
START| BATTERY EATTERY
;TART REGULATOR
16

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

% Electric start only.

17

DECALS
Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 103-2242 Decal, ECS Instruction LH .... 16 | 1-413214 Decal, Tracking
2 103-2243 Decal, ECS Instruction RH 17 | 1-553049 Decal, Mower Deck
3 | 1-303520 Decal, Trivantage ........cccccoeevvvveeeeennnnnns 1 18 | 1-323411 Decal, Commercial 36 ...........ccccuveeeeenne 1
4 | 103-1077 Decal, Bolt Torque.........cccoevcvvvieeeennnnnes 1 19 | 1-403131 Decal, Commercial 48 ...........ccccvveeeenne 1
5 | 1-303508 Decal, Discharge Warning ..................... 1 20 | 1-403132 Decal, Commercial 52 ...........ccccuveeeeenne 1
6 | 1-413421 Decal, Indicator...........cccceeeiiiiiiinieeeins 1 21 | 1-403143 Decal, Sulky Warning .........cccccveeeeeenne 1
7 | 103-2103 Decal, Park Brake...........ccccoevviieiiennnnns 1 22% | 1-513747 Decal, Battery........ccoocouvieeeeeiniiiiiiceeeee 1
8% | 103-1976 Decal, Ecs CONSole ........ccocovvvveeeeeennnes 1 23 | 103-4935 Decal, Drive Wheel Release.................. 1
9 | 1-523552 Decal, Hydraulic Tank............ccccccoeevneee 1 24 | 98-5954 Decal, Missing Cover (36") ........ccceeeennee 1
10 | 103-2939 Decal, Tthp Model.........ccccoovviiiriiieennnn. 1 98-5954 Decal, Missing Cover (48" & 527)........... 3
11 | 103-1798 Decal, Throttle........ 25 | 1-413206 Decal, Belt Routing (36")
12 | 103-1983 Decal, Exmark Logo 26 | 1-413327 Decal, Belt Routing (48" & 527)
13 | 1-303517 Decal, Belt Drive.......cccccceeeviiviiieee e, 1 27 | 1-403005 Decal, Danger ........cocccvvvveeeeviiiiiieneeeeenns 2
14<-| 103-1977 Decal, Ecs Console .........c.cceeveriiiennene 1 103-2461 Decal Kit
15 | 1-513746 Decal, Muffler ..o 2
<> Manual start only.

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

ECS UPPER HANDLES and CONTROLS

T A FOREION OBIECT. DISCHARGE DEFLEGTOR, ENTIRE

» TORQUE BLADE BOLT TO 115-120 FTABS{156-163N m) GRASS COLLECTION SYSTEM, OR
SEE Lo MULCH KIT IN PLACE. DONOT

REMOVE GRASS CATCHER UNTIL

BLADES HAVE STOPPED.

TENSION INDIGATGR
CHECK HOURLY FCR THE

A CAUTION k 4 AWARNING |
* LOOSE OR DAMAGED BLADE BOLTMAY ALLOW BLADE. TO COME 4 DO NOT OPERATE WITHOUT

-3

FIRST 4HRE.
CHECKDAILY THEREAPTER
ALIGN BOLT WITH TENSION
INDIGATOR 1 A"
8 1031678 9
Ve
- MORANIC oL Use LY
& MOBIL | SAE 16W-H0
6 SYNTHETIC ENGINE OIL
6-"«1 5 FLL TO TOP OF BAFFLE
4 A\ CAUTION
/L WARNING |5
- Read 0Eralrs manual bafore operatng.
+DoNOT aperats uniess falned © sakly 1
cperaie Hamachne:
~LoNOT s whostf ok g
ces n pacz e warking.
& \ | ZDMGER
*Geerres o it bk mowing DANGER
- Look drive lsvera Innsutel lock poslfon. N |~ Do bt o s contacton
:gmmmmmmm - K aloatendpamaal =
- Engage
. - Avoldbadoe urless bades ond ) 4 \(am
iy sy R A \F
- Usa exreme caution when perating on siopes.
~DoNOT e 20 CAUTION
Mowacross sopa -NOT 1 an dow. AN
 DoNOT mow wetsiopes. ’—{
« Hefing protecion Fecommended.
Ny I s

WM

A\ WARNING

= "
%' ROTATE P1O
lz OPEN BELT DRIVE! $ w e
STOP ENGINE BEFORE R
REACHING UNDERNEATH. ANCAUTION
. . S s 15
@ 5 EMCEED1S0F
. e
18
3
COMMERGIN L WARNING |3
« Raad opacator's menual befors opersing.
17 19 R | !
In place and working.
CXS) || smmmmmme | AN
A ANTISCALP ROLLER @@MMEB@HA& ot e e oW /A DANGER
WARNING | sowswent e i i |\ | Dt
. 20 - Disengege PTO. - Keep ol people mdpetsoutol ==~
DISENGAGE BLADE CLUTCH, SHUT OFF mmgsm FOR3' 1) : wmﬁlgkd&“b"w arsa uhen mowing.
S, | T COMTERGIAL g U
CUTTING HEIGHT ADJUSTMENT N N " )
CUTTING | & D?:g”;o:r?o:‘:!:‘p:aaa m&” CAU TI ON
;_' #)  HEGHT ! *33 71 oy newes «Hearing protection recommended.
INCHES (VM) -Do NOT perk on siops unkess park
e i oA A\ WARNING = it
SUPPORT PIN 114) CLEARANCE. NEVER POSMION

Resulting InInjry sty

b
OF 1€ (84mm) GROUND Use Only Exmark Ridng
‘THE ROLLERS TO SUPPORT NOWER DECK. e Attachments. Use of Other

Riding Altachments Many

Creete & Hazasdous Condton 2 Py

oo y
o flein
A

25

23
STATIONARY g
DRIVE WHEEL RELEASE IBLER friny sprauay HoveR
- i
o ZLDANGER 24
v AR SRS .

18

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

Exmark black touch up spray paint — Gloss black.
A Use only for operation below 32°F (0°C).

19

WWW.mymowerparts.com

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 1-603991 Fitting, Straight Connector ..................... 4 15 | 103-4019 Asm, Case Drain HoS€e..........cccvvveeeennne 1
1-603919 O-RiNG ..oviiiiiiieiieeec e 1 16 | 1-513211 Element, Oil Filter..........cccooveviiiiinnnn. 1
1-603992 O-RiNG.eviiiieeeiiiee e 1 A | 1-523541 Element, Oil Filter(Winter) ..........cc........ 1
2 | 1-603718 Wheel MOtOr ........cccoeciiiiiiieiieec e 2 17 | 103-2889 Asm, Filter Head
1-000138 Kit, BEANNG .. vvvveeeeeiiiiiieee e e ciiiiiie e e e 1 103-1912 Adapter, Straight
1-000119 Kit, Seal 1-603921 O-RiNG....cooovveriirnins
3 | 103-2191 Spacer, Hydraulic Tank 18 | 321-3 Screw, HH 1/4-20 x 5/8
4 | 32128-33 Nut, Whizlock 1/4-20..........cccccovvviennnnns 2 19 | 1-805004 Washer, Lock 1/4 Heavy..........cccccceene. 2
5 | 1-603990 Adapter, Straight Thread...............cc...... 4 20 | 103-4611 Pump, Hydro ... 1
1-603920 O-RiNG ..eiiiiiiiiiiiieee e 1 103-2664 Kit, Input Shaft 10A .......ccccooviiiiiiiieeene 1
1-603992 O-RiNG .eiiiiiiiiiiiiiee e 1 94-6922 Kit, Thrust Bearing 10A .........ccccceeeenne 1
6 103-1799 EIDOW, 90° ....oeiiiiiiiiiiiiieee e 2 103-2666 Kit, Cylinder Block 10A ..........cccccceeeennne 1
1-603921 O-NG ettt 1 105-6184 Kit, Overhaul Seal ..........ccccoooiiiiiiinnnnn. 1
7 103-1802 EIDOW, 90° ..o 2 21 | 321-15 Screw, HH 1/4-20 X 2 1/2.....cccooviinnnenn. 2
1-603921 O-MNG ettt 1 22 | 103-2959 Hose, Charge ........ccoocuviieeieiiiiiiiceeeee 1
8 103-4247 Pump, Hydro......... 23 | 103-1807 Elbow, 45° .1
103-2664 Kit, Input Shaft 10A 1-603921 O-RiNG..etiiiiiiiii e 1
94-6922 Kit, Thrust Bearing 10A...........ccccceeernnee 1 24 | 3256-22 Washer, 1/4 SAE........ccoooveiiiiiiiieeeeee 2
103-2666 Kit, Cylinder Block 10A ...........ccccceeeineee 1 25 | 103-1988 Clamp, Hose 11/16........ccccceeeeeeniiiiinnnn. 3
105-6184 Kit, Overhaul Seal............c..occuviiiiernnnnn 1 26 | 103-1716 Clamp, Hose 17/32.......cccoeveeiiiiiiienen. 3
9 | 3290-357 Nut, Whizlock 3/8-16...........cccuveeeeerrnnes 4 27 | 103-1801 Adapter, Straight ...........ccceeviiiiiieenne 1
10 | 3256-3 Washer, 5/16 Std...........cccooveviviiiieneenns 8 1-603921 O-RiNG...oviiiiiiiiieceeeee e 1
11 | 323-7 Screw, HH 3/8-16 X 1-1/4..........ccceeenneee. 4 28 | 103-1948 Cap, Hydraulic Reservoir..............c....... 1
12 | 1-613034 Hose, Hydro ..........cocceevieiiniiiciiece 2 29 | 103-1949 Gasket, Reservoir Cap .........cccoveevveenne 1
13 | 1-323241 Hose, HYdro ........cococvviveeeeiiiiiiiee e 30 | 103-1947 Asm, Reservoir W/Decal..........ccccceeenn. 1
14 | 103-3914 Asm, Charge Hose




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

HYDRAULIC GROUP

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

NOTES

21

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SERVICE RECORD

Date Description of Work Done Service Done By

22

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK'S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z® LAZER Z® HP
LAZER Z°® XP LAZER Z® CT
TURF RANGER® VIKING HYDRO
TURF TRACER® TURF TRACER®HP
METRO® METRO® HP
ULTRA VAC™ ULTRA VAC™ QDS
GRASS CATCHER MICRO-MULCH ™ ACCESSORY

SELF STEERING SULKY

©1997 - 2004 PART NO. 103-4870
EXMARK MFG. CO. INC. (402) 223-6300
INDUSTRIAL PARK BOX 808 FAX (402) 223-5489
BEATRICE, NE 68310

ALL RIGHTS RESERVED PRINTED IN U.S.A.

WWW.mymowerparts.com



